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Content ez

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions before operating the Printer. Our teams will always be ready to render you
the best services. Please contact us via the phone number or e-mail address provided
at the end when you encounter any problem with the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the storage card.

Visit our official website www.creality.com to find relevant software/hardware
information, contactdetails and operation and maintenance instructions.
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Notes
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Assemble the 3D Printer

4HEE 3D FTEDM,

Use the 3D Printer

£/ 3D FTENL

Level the Heated Bed
BE
Load Filament

e

Start Printing
FIAFTED



NOTES =Bgu

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.
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RRILDOR.COM
Introduction #&&n

Filament HolderflZe R fl&
Control Box #&#I&

18 Filament Detector Bl

19 XE Transfer interface XE3%#&420
LCD Screen BRR 12 Base Frame ¥188/FKEE 20 X-axis Motor XHHEEH

Knob figd 13 Coupling X428 21 Z Limit Switch Z3#PR{IFF*

1 : 10 Printing Platform $TEIE& :
2 1 1
1 1
1
3 : .
4 ! I
1 1

5 USB por USB#O I 14 Z-axis Motor (Z2) Z3#EB#1(22) I 22 Z-axis Motor (Z1) Zi#EB#(Z1)
1 1
6 1 1
1 1
7 1 1
1 1
8 1 1
1 1
9 1 1

11 Pull Rod $iI#F

=

Storage Card Slot 7Zf&F1& 15 Y Limit Switch YiPRAIFF = 23 YZ Transfer interfaceYZ%##E 0
Voltage Selection EBEIATIY 16 Titan Extrusion DeviceZIBHFH# 24 Platform Connection #EREZ&O

X Limit Switch X##PRAIFF % 17 Y-axis Motor YAHEEH] 25 Power Cable Connection EBRAEFF*
Nozzle Kit BB



Parameters i&gs#

BRILDOR.COM

Basic Parameters E4&5%

Model | &5 CR-10V3
Printing Size | BRELR~T 300*300*400mm
Molding Tech | BRAZA FDM

Nozzle Number | BBk & 1

Slice Thickness | 1A EE

0.1mm-0.4mm

Nozzle Diameter | IEEE

Standard 0.4mm | #REC0.4mm

Precision | {TENfEE +0.1mm
Fliament | ¥TEN#7 4} 1.75mm PLA
File Format | Y1 £ #5185 STL/OBJ/AMF

Working Mode | $TEDA T

Online or TF card offline | BX#N 2L TF=A#A

Slice Software | BEIFRAYI 1

Creality Slicer/Cura/Repetier-Host/Simplify3D

Power Supply | BTE BBJE

Input| #I\:AC115/230V 50/60Hz Output/iit:DC 24V

Total Power | BIEIHEE 350W
Bed Temp | AAkE= RE <100°C
Nozzle Temp | il & i=nRE <250°C
Resume Print | BrEB4EFT Yes | 23F
Filament Detector | ¥7H&: M Yes | 25%
Daul Z-Axis | XX Z%H Yes | 2FF
Auto Leveing | BahiEF No | R¥&z#¥F
language Selection | FRZELI% English | 3¢

Operating System | EBANIZIER St

Windows XP/Vista//7/8/10 MAC/Linux

Printing Speed | $TEN&E

<180mm/s,Normal|IEE /9 30-60mm/s




Parts List S&4Es

@ Gantry Frame | #2175 x 1

e Base Frame | JREE x 1

A

e Pull Rod | HI#F x 1
[
e Control Box | #&#i& x 1

BRILDOR.COM

o Filament | 344 x1

e ToolBox | TE® x 1

Spool &N 1
B 1 @ ishiene

@ Spool Holder x 1
[eES

: Storage Card & x 1
@ Card Reader
FRERMIR R

O

e
28
< @
=" @
T e

M3x18 Hexagon X 4
Countersunk Head Screw

M3X187N ATk IR &

M5x12 screws X 4
M5x1288 24

M4T nut x 4
MATEY R}

Button Head Screws
M5x30/75 A F B ki

Button Head Screws
M4x8MI7< T E kiR

M5x30Hexagon Socket x 4

/
S

M5X25 Bolt & Lock X 4
Washer
M5X25 1218 Ko &R

Nozzle Cleaner x 1

———
Qi%%‘r

Diagonal Pliers X 1
LE:

LESRIFFEE R

M5T nut x 4
M5TEYZE

% Spare Parts
&Y

. Isolation Column x 4
. Rt

x 2

M4x8 Hexagon Socket x 4

L pull rod connector x 2

> Tool list TRGE:

Cable Ties x 1
ik

= =

=
Hex keys, Wrench x 1
= o

& Screwdriver
g IRFMIRLT]

Material Detection x 1
Extension Cord

B M HE K £

live bolts M6x35 x 4

C=—
EEIRIEMEX 35

ﬂ‘ M6 nut x 4

M6IE

limit switch for Z axis x 1

@ ZHIR{I AR

Material Detection x 1
Bracket
g SToall-2

=D

PTFE Tubing x 1
(spare part)
HKELE (&M

)

Spade x 1
§7]

Power Adapter x 1
IR

Screws M6X40 X 2
HKIRLEM6 X 40

)

Spare Limit switch x 1
FARMUAX

M4*16 cup head x 2
screw
M4*16EHE L IRET

Material Detection x 1
Switch
T RHE T %




BRILDOR.COM
Install the Gantry Frame

e YANES

Twist the coupling to raise the X axis
to the position as picture shown.

FPEpEXIMER e X B A B INE R RIS,

e Base Frame | JREE x 1

:

M5X25 Bolt & Lock Washer x 4
M5X25 128 R s EE 1




Pull Rod Installation
P R%E

PullRod x 4
AT

/‘ L pull rod connector x 2
(’ @ LESAT

= live bolts M6x35 x 4
JEIRIRIEME X 35

‘% @ Screws M6X40 X 2

HIKRERLZZME X 40
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M5x12 screws X 4 !
® M5x124844 !
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

M5Tnut x 4

M5TEUES
@ @ M6 nut x 4

M6 &

M5x30Hexagon Socket x 4
@ Button Head Screws

M5x30MI7< i P E ki 22

Isolation Column x 4

FREE



Install the Rack and Filament Detector
AR 2R AR

L —

0 Spool & Nuts X 1
RERREEG

@ Spool Holder x 1
g

Material Detection Bracket x 1
Bz 52

Material Detection Switch x 1

BRI %

M4x8 Hexagon Socket x 4
Button Head Screws

MAx8R7< I T B ka8 22

<=

@ M4T nut X 4
MATEURE

e

@ M3x18 Hexagon X 4
Countersunk Head Screw

M3x18M7< ATk IR L

BRILDOR.COM




.. . ) GRILDOR.COM
Install limit switch for Z axis = szmmRiFTx

Align the limit switch with the hole and then lock it on the left profile of the gantry with two M4*16 cup head screw.
BZHRAIF X, SHEFLOLE, F2FM4A*16MEMSKIEETSiE i 1R M L,

@ limit switch for Z axis
ZHAPRAIFF X

&

@ M4*16 cup head screw
M4* 16K IRET




e BRILDOR.COM
Cable Connection &z
Connect the modules to the Controller as illustrated and power on.  1REREEAEEDIZE2E, FTHER
Connect the Stepper Motors according to the yellow labels on the 6pin (4-wire) side #2#86pin (4£%) Uk L EBIREIRRIEEDS B

Connect the Limit Switches according to the yellow labels on the 3pin (2-wire) side  #&2f&3pin (24) IO L E BRI TOERRAIFF*
Connect the aviation connectors to the ports with corresponding pins 333 R4+ ARAOAA = 45k

n Caution

H=——r——m

Materlgl Detection x 1 ®Select the correct input voltage to match your local mains (115/230V)
l\ZxE?nslonForij . ®Damage can occur if voltage is set incorrectly.
BRI NEIE R @ Connect the power cord and turn the power switch to 1 to turn it on.
®Do not connect or disconnect the cables when the machine is powered on.
&R ERRANBEN TR AEE (115/230V)
OURBEIREFIER, FIRERISHIRF.
O EIERIREFHIGRIRA XIRE 1 EENRTFF AL,
© LB, EZERMBTEEL.
Power Adapter

IR




Bed Leveling #F¥a GRILDOR.COM

Prepare —Auto Home (Waiting for the nozzle to move to the left/front of the platform) —Prepare—Disable
Steppers(Close stepper drive, release motor)

HEE-LRR (FEHESHETALR ) EE>RHTHIER (FRIE)




Move the nozzle the front/left leveling screw and adjust the platform height by turning the knob underneath (The thickness&gplé&m&pg#.om

Use a piece of A4 paper (standard printer paper) to assist with the adjustment, making sure that the nozzle lightly scratches the paper.

Complete the adjustment of the screw on all 4 corners.Repeat above steps 1-2 times if necessary.Keep adjusting until there is slight resistance on the A4
paper from the nozzle.

HEIRIE IR E S MHE ITanR L, AT T ENTE A BEE &L T RIFIES IR, BEEL9590.1mm (—KAAERMEE) o

FATRT AR A —IKAALRIE BN IR T, CEMTIE NI SF RETEA4LR =S XIR . FOR e NN A _E B TR 22 B3 . BT 22 B BIFE RIShA4 LR BT BB/ 2 215k B BB RV R /7.

@

The nozzle is too far away from the platform, so the
consumables can not adhere to the platform.
EET A KT, M EEEMTETS L.

)

Filament are extruded evenly, just sticking on the platform.

FEMBTHYS, RIFWBETS Lo

0)

The nozzle is too close to the platform, and the filament are
not extruded enough, even scraping the platform.
TRE T A AR, #MFTHAR R, BEERF A,

<L i
A

<
<




Preheating

FFR

VAN

Method 1

il

Method 2

t FLA conf

200

FiEl

+ @@ fm| e
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When you wait for the temperature to rise, hang the filament over the Filament Holder.
LIREGRE AN, IBEMETERR L,

)
) 0
/ ’, For smoother printing, the end of the filament should

T / be placed as shown above.

/)
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. GRILDOR.COM
Load Filament =%

When the current temperature hits the target temperature, Pass the filament through the filament sensor, press the extrusion spring
and feed in the filaments to the nozzle, and then keep await until you see the liquid filament comes out of the nozzle.
LHEPRERE BANEER, SFREM ST RTRMGN, IR H S, REMBASEIV N EEREUE, FEIBISLE MR HARTHEME

ZEHTTH.

Tips: How to Replace the Filament?

1. Cutting filament near the Extruder and slowly feed new filament until they
are fed into the new filament.

2. Withdrawing the filament quickly and feeding the new faliment after nozzle
preheated and filament pushed a little forward.

Tips: WA BIRFEN?

FE— ERER MG FEM B bR, MR REN, HEFEMBREANSHE NI,
T3 % ARG, R AT — TS, MEH N, EHFEMEN.

4 N\

- J
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77 | StartPrinting :

Custom RepRap information

FHATED

B sure 10 review the default profe before runing it cn your machine.
Configuration Wizard It you ke 2 default profie or your maching aced,
Winat ki of machin] then make an s on b,

A Oz Yo il e 0 el il e o Seetr s
oms 5
Tt waard vl el you| (32 Machine name crt0va |
Qe Mg with X (o) 30
Omaiicnai warreckpthy (o) o |
00 Machine height Z (mm) ol
Nazze size (mm) 04
Or-10mini Heated bed o
OR-10/CR-105 | Bed center & 0,0,0 (Rostock) (]
O®-105 Pro
O®10s4
Omoss
Om®x
Owmz0
Owma0Pro
Oter
OEnder-3/Ender-3 1|
OEnders

Oother (ex Recka
@custem

The calectin of are
This doss NOT s
‘Submit anomymos |

or il ot oo < =
e G |

o G |

3. Select language—>Next—Select

CREALITY| . -
your machine—>Next—Finish. -
CREALITY| » »
Creality Creality Slicer B
Slicer_1.2.3.msi Creality Slicer
e x
B EHIBBEEE
Fery TR TR TR A MR

TEETHTE AR
MRS ABERE S TR T
IR Matin o Spricter .

) g

FHESHTAE SRS

& 4.0pen the software—Load—Select the file—=Wait for slicing to finish
FTF IR =4 A % —Load GREXSIfH) —I&E XX {4+

1. Double click to install the software. | REHR

. SRR o
2.Double click to open the software. | {TF# 4 O | Théane 000 _sseugousieen 0

e

P Gl
P =3l
=3

3ARRIERIB S —>Next—E RN
HAE—>Next—Finish, TR IEE.
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Start Printing
FHIa3TED

Main

s

g

>>
. 6.Insert the storage card— Print
— Select the file to be printed.
5.Generate G-code, and save the gcode file to storage card. FEANGEEE TS~
G RBE—REF AR A >EITENRI X M4

File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer
characters or other special symbols to the slicing software manual in the memory card!
XEBRERAT FEEET, TN FHEMGHTS BRI R ERNRAIEE, EREE- RN R R F!
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Circuit Wiring
FERIEL

GRILDOR.COM

X axis motor Y axis motor Z1 axis motor| | E1 axis motor | E2 axis motor
X et Y e Z1 HEa, E1 Hesil E2 #estll
Z?2 axis motor
72 % E%*R
O ® B B ® B B B ® B B B ® BE B B B B @ B B l
B B B ®
,-,‘ — — N Iir = = r" = =
N# | —1 1 e _
& P E Bl W\h Sirage o
= = = v v FiER I8 =
ouch Panel
= i} Interface
Bm m Em @m WERERED
B = 0 0] [}

EIEE

FEEE

I ‘

|

= = ‘ Micro USB Port
= i £
- MictolCok e X Limit switch
8 =le e == XEIPRAL
m g i Y Limit switch
(s =] YHHBRAL
o O
EOEE EMD - o o EXP1/12864 —L—
= u ; Z Limit switch
= o § @ = oo Screen interface 7 HIRMT
= B _ @& soss soss soos o oo ExC1 12864
o - = = anl- REEN Reserved port
e = ° o FREREO
5] le-€9z-01 ° ° ° —
’E‘ 729201 (| 2-29T-01 || Z2%2OL | (Yo Ya (o E ® B B ?:;igeud [P
= === e |e|e]s| = _ —
olo|a|e E 500 o o BL-Touch
= E ool oz | | Resamadpon
Screen interface BL-Touch
= 5= = =] === = oo EXP2/12864 )
= REEO
220a|| == - I -
@) A% L1/ il 1 O
! =

Power input
FEIREA

A

Controllable fan

Uncontrollable fan
ReERE

Nozzle thermistor
TSk 2K

X5

Heating pipe2
mRE2 (FB)

Bed thermistor
RIS

Hot bed power output
KRR

He:

ng pipel
&1

Nozzle thermistor
T5SK 1 7R



Trouble-shooting

-

( Start )
Print from
TF-card
0 N ®

i

TF card

1. Erase the TF card
2. Format the TF card
3. Replace the TF card

File name

1. Rename the file with alphabet and
numbers

Othér es
Y»<@re normall Y|
printed

Slice

1. Move the model and restart the slicing | |

2. Restore the model with software

Home

heat bed

XYZ Stepper

1. Recomnect the cables
2. Check via the replacement method

limit
switch

r

1. Recomnect the cables
2, Check via the replacement method

<

heat

hot bed

1. Recomnect the cables

Thermistor

1. Recomnect the cables

BRILDOR.COM

nozzle

Heat pipe

1. Recomnect the cables

Thermistor

1. Recomnect the cables

Print @
Y
Y N
Y R

Slice/
Timing
belt

1. Restart the slicing
2. Adjust the tension of the synchronous
belt

Coupling

1, Fasten the coupling

Other

Filament

1. Clean the filament
2. Replace filament

N

E stepper

1. Reconnect the cables
2. Check via the replacement method

Results

Resolved

damaged &
contact for
replacement

The fault
cannot be
identified,
contact to
resolved

18
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I#ne BRI SRR HRAE
_ 1. BmHUR
e & [8::3 2. #RLUR
(_‘_) 5. ERUA
S S 1. TREBEN RIS
v
_ o 1. BARREEFERA
B R FRDE 2. ERBEETESEE
2
- 1. EE
2E3 & R 2. REHERE
. 1. EEME
IRALFE 2. FBMmERE
i 1. Bk
Ao 1. EELH
fat=3 1, EEME
AereaE 1. B
1. BEIFR
Rt 2. BEFS
B EE B
HAth
1. EBEHEEBR
Ll 2. THFEH
1. EERRK
B 2. MBS
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Due to the differences between different machine models, the physical objects and the final images can differThe
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

REZNIRE, LM S ERERMES, BUZMIE, SEARRRRYIHIB=4RERASME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan,Tongsheng Community,
Dalang,Longhua District,Shenzhen,China,518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E-mail: info@creality.com cs@creality.com

RUITRIE =R BRAT
AR REXAREBRMA XS TWEE=41201. 112
AEIMIE: www.cxsw3d.com

0755-8523 4565




